MEHEUHY [225 SEAPRO/MARATHONM [3.0L CARE]) 4 ELECTRICAL [S5/M:0G129221 & BELOW MON SEAPRO/MARATHON] b
Serial Mbr Flange: 06245605 thry 0G7E0299 [US5A)
Ref |Clazs|Part Description Qt Comment Footnote .
2 8275034 6| CDM ASSEMBELY 3 2
3 10 821291 14| 5CREW [ME < 14) 13
4 24 821948456 |HI-TEMSIOM CAELE 1
5 a5 E370941| BOOT 5
G 33 816837 2|SPARK PLUG [EFZ8H-N-10] G
7 10 818934 35| SCREW [M8 < 35) 3
g 12 BE720|'WasSHER 3
9 25 88033 GROMMET 3
10 23 13064 | BUSHIMG 3
11 82486641 |E.C.U. ASSEMBLY 1
12 10 821291 40| SCREW [ME < 40) 4
13 823332| COVER 1
14 a4 894394 3|BATTERY CABLE [POSTITIVE] |1
15 a4 004394 4| BATTERY CABLE (MEGATIVE) 1
16 a9 8171094 2|STARTER SOLENOID 1
17 11 45076\ MUT [10-32) 2
18 13 B3 EE| LOCKwWASHER 2
19 1 E8292|NUT [5/16-18) 2
20 10 821291 25| SCREW [ME » 28] 5
1 23 B18968| BUSHING 2
22 54 A16311|5TA-STRARP AR ]
23 821228 1|SOLEMOID MOUMTING PLATE |1
24 10 821550 25| SCREW (M3 < 28] 3
25 10 821291 10| SCREW [ME x4 10) 1
i a4 B73730846| CABLE [RED] 2
27 821603 1|COVER-FPLATE 1
24 24 933884 5| CABLE [BLACK) 1
29 a9 8189574 1| TRIM SOLEWNQID 2
a0 23 218968| BUSHING 4
il 25 818967 GROMMET 4
32 a4 88807A1E| CABLE [BLALCK) 3
33 1 26419\ NUT [H2-32) 4
M 45915 TERMIMAL BLOCK, 1
] 10 48408 | SCREMW (1016 X 1/21M.) 2
36 13 26992 | LOCKWASHER 2
a7 1 94330\ NUT [1/4-20] 2
I8 Distoctric Grease (32-823506--1) 33 10 822393 20| SCREW M5 = 0.8) 3
[ =51Ip Liguid Neoprene (92-26711-2) 9 a8 812619/ FUSE 1
Note: Coat all ring terminal wiring connections with liquid necprene. 40 83 13637| FUSE SOCKET ! -
A1 =T, oo Qo SUChICIBIC LIADKICTC hu ICOD SO ICD DI LTIkl Q4 O




